]

(AUSTRALIA) PTY. LT,

TPOWER STEP

FOLDING STAIRWAY

Manual for Cat D8R Dozer

AN

(@]

(9]
X 5
[m) @
.
<o ..
SRR
-Rr
5% 2
.-
=
(@)
zZ (]
.
TeQ
O o ®
=N

PSA-CAT D8R-FL 19-3-12



FOLDING STAIRWAY

Cat D8R Dozer

TPOWER STEP

(AUSTRALIA) PTY. LTD,

|

CONTENTS
Page 3 Section 1 Installation and Mounting Instructions
Installation Drawings
8 Section 3 Recommended Maintenance procedure
9 Section 4 Operating Procedure
Section 5 Drawings and Repair Parts lists

10 5 Assembly Complete
Parts List

1" 5-1 Main Frame and Mounting Assembly
Parts List

13 5-2 Stair Assembly
Parts List

15 5-3 Hydraulic Cylinder Assembly
Parts List
Hydraulic Layout

17 5-4 Power Pack
Parts List

20 5-5 Electrical Controls
Wiring Diagrams

26 Material Kit Supplied

PSA-CAT D8R-FL 19-3-12

Pg. 2



FOLDING STAIRWAY "POWER STEP H

Cat D8R Dozer | (AUSTRALIA) PTY. LTDy
Section 1 Installation Drawings PSA-CATD8R-INST-01-C Sheet. 1 of 4
See also PowerStep Mounting Procedure Document
T :
- + vy
4 | il
o | '_ = '-;:J'-" i I
= S ’
=
é 19
o f
L B

~REMOVE FROMT LIGHT [IF THERE IS &ANY) AND

| RELOCATE |T IN ANOTHER PLACE

==

1
.
.
=z
o
N
s
L=
[
-
<
i
a
ad
sl
E
|
i
=

' DBR PSA STEP LMIT./

£

Follow all on-site/Mine lifting and safety procedures when installing PSFS to Loader

=
i o
o = =
TR e
) e
o &1
2
s
b F5E
= ] =
) K
Z

PSA-CAT D8R-FL 19-3-12 Pg. 3



FOLDING STAIRWAY

Cat D8R Dozer

NPOWER STEP |

(AUSTRALIA) PTY. LTO, } ‘

PSA-CATD8R-INST-01-C Sheet. 2 of 4

Section 1 Installation Drawings

gg¥naanK=
HITOO ¥Pd=,

,

————, - —

g MW¥La]

QYNBANH oL o
SHIOTaIM H3L4AY
HSMEd OMIdD
3294 H3LN0

Qe¥Naan< HLIMm
HEMTd 33%d SIHL—

duvnodne 40 dMa
_———HLIM H5N74 L7774

_H.m._.._un_l OHILHMG HO-00% !

4 _ iy

,
L [
,

b
.

!

=1

|
o

¥ w13

PSA-CAT D8R-FL 19-3-12



|

FOLDING STAIRWAY

Cat D8R Dozer

NPOWER STEP

|

(AUSTRALIA) PTY. LTB,

PSA-CATD8R-INST-01-C Sheet. 3 of 4

Ings

Draw

ion

Section 1 Installat

‘JH¥HS LINN 3HL Q4 SEY¥d 40 1534 3HL LNIOH 5

Q9o J00dd 0 559G 0L DNIONDLSIEE0D NOISMIL L1704
FENIFS ONY SHLY7d OMILNNDH QL SHOLYIOS! SW¥Hd LNNC %
ST09WAS ONIOTEM ¥3d 5V SELY HLOE 41EM '§

JHYHL JA0WIY ONY SHOLYI0T5E HOHL 51708 JA0WIY "2
AUVLIAT NI MMOHS

5% E3L¥1d Q2-051-FSd HL08 ¥2W | "HOILISOd Ml I2HO |

H3I00 J0 Lmodd ANy
TS FHL ND 5317704 DBMILMNOKW 305 ONY LHNGHS IHL MOLLIS0E
oL B v 5v (SHO0T4=M1 LNOHLIM} SWYYd SHL 350 ‘ALON

e
KGHddT (3] i
009 e
21974 BNILNAGH LHOHS i LE =
Co171)3 G K |
e e =)
\\\. L] .._ | .rr.._
__ ___. __ \ .
S3HY 7Y MA ..............
TP LIWAS ..........
guy saivyd o SOEIY
012=05|=7Sd

HOLLIZDd NI

ALY LHNOK
LHOHS BMNILYIOT
Y314V Q3INIFHT =29
0Ll MOIENZHIT SIHL
LLT}

(1= \
31¥74 THLLNNOH 3015 |
Col 1) M3 301S —QHYSONH 83200

Pg. 5

PSA-CAT D8R-FL 19-3-12



FOLDING STAIRWAY h |
Cat D8R Dozer P{gﬁEEF%IEP 1

Section 1 Installation Drawings  PSA-CATD8R-INST-01-C Sheet. 4 of 4

E 4
(17}
=
n
e
=1
o
[« 3
|18}
<
[
(=]
5
T
ol
2
[
[$8
=
[
L
- |
- |
L !
|—
(2]
=
= z
e =
5 8
&
0. o
LL) e
r-1
— o
[74] =
o
Ll .
= D\
o F
o =
i
[T}
-
ur
<
%
[=1
[
=73
&
=
w
="
b=
=
(=]
I
[
e
[1¥)
<
(=]
[=]

PSA-CAT D8R-FL 19-3-12 Pg. 6



FOLDING STAIRWAY h
Cat D8R Dozer PE?EEEETEP 1

Section 1 Installation and Mounting Instructions (cont.)

WARNING

Raising the POWER STEP platform by external means can create a vacuum in the
hydraulic cylinder and create the opportunity to allow air into the hydraulic system,
defeating the inherent safety features of the POWER STEP.

This must be avoided, to maintain safe operation of the POWER STEP.

In instances where the use of external means to raise the platform must be used,
please follow the following instructions:

Loosen hard plumbed hydraulic lines on cylinder side of lock valve on cylinder.

Raise platform by available means.

Note: Make necessary arrangements to collect displaced oil, and be aware that air enters
the piston side of the cylinder as platform is raised.

Lock in raised position.

Re-tighten hydraulic fittings.

SECURE THE PLATFORM IN THE RAISED POSITION, MECHANICALLY, CHAIN &
TAGOUT THE POWER STEP

To recommission the POWER STEP:

Loosen hydraulic fittings on cylinder side of lock valve.

Note: Collect displaced oil.

Lower platform to lowest position, using alternate safety approved means, fully retracting
cylinder. Ensure all personnel are clear of step radius.

Operate electrical control switch to purge air from the hydraulic line systems, lock valve
and cylinder.

Tighten the hydraulic fittings either side of lock valves to restriction fittings.

Cycle step unloaded several times to purge all air from hydraulic system.

The Power Step will not operate correctly if there is any air in the hydraulic circuit (due to
the incorrect operation of the lock valve).

PSA-CAT D8R-FL 19-3-12 Pg. 7



FOLDING STAIRWAY W
Cat D8R Dozer P.Sl’:fﬁ'ﬁﬁlﬁp I

Section 3 Recommended Maintenance Procedure

Daily
Visually check stairway and structure for damage, loose components,
handrails, etc.
Check for hydraulic oil leaks from hydraulic cylinders, plumbing and hoses.
Notify the appropriate supervisor for any observed damage or malfunction.
500 Hours
Grease 2 grease nipples on hinge pins

Check main mounting bolts for torque.

Check hydraulic oil level in power pack and top up as necessary. (Stairway in raised
position).

Top up using same hydraulic oil as used in hydraulics of machine.
Thoroughly check all electrical wiring for damage, replace as necessary.

Repeat daily check as above
5000 Hours
Change hydraulic oil in tank of hydraulic power pack (5.0 litres)

It is recommended that the same hydraulic oil be used in the power pack as the
hydraulics of the machine.

Check and inspect all main bolts on stairway system.
Retorque if required.

Repeat daily check as above

PSA-CAT D8R-FL 19-3-12 Pg. 8



FOLDING STAIRWAY W
Cat D8R Dozer P.Sl’:fﬁ'ﬁﬁlﬁp I

Section 4 Operating Procedure

To Lower Stairway (from the machine)
Position machine in a level, safe area, away from the work face, whenever possible.
Apply park brake and lower engine speed to idle.
Check that the area below the Ladder Access System is clear of people and
obstacles, and lower ladder by operating the two position electrical switch adjacent
to the ladder, to the down position by pressing the switch down.
Hold the switch in the down position until ladder is fully lowered.
If the truck is parked on uneven ground, the bottom of the stairway may touch the
ground before the ladder is in the fully lowered position.
Should this occur, descend the ladder with caution.

To Raise Stairway
Ascend the ladder onto the landing of the Loader.
Ensure the area around the ladder is clear of people and standing to the side, clear
of the area the handrails and ladder raises into, operate the electrical switch to the
raise position (up).
Hold the switch in the up position until the ladder is in the fully raised position.
The ladder is now raised and stored.

OPERATING NOTES

NOTE: FLOW CONTROL VALVE ADJUSTMENT:

The valve should be positioned to restrict the flow and speed of the Power Step when
lowering. Adjust the knob on top of the valve by turning left or right (clockwise) when the
step is being lowered, until it is lowering at a safe and reasonable speed.

When it is adjusted, lock the adjusting knob by tightening the grub screw located on the
side of the knob.

NOTE: MAGNETIC 'GO' SWITCH ADJUSTMENT:

The switch target trigger area is located on the opposite side and end from the cable entry
point on the switch. Once it is mounted to the switch bracket, adjust the switch in or out
from the stair steel trigger point, to be within 3mm - 10mm from touching each other when
the stair is in the desired rest position.

[DO NOT EXCEED 10MM DISTANCE BETWEEN THE SWITCH AND STRIKER PLATE].
Test by raising and lowering the Power Step a couple of times and adjust again if
necessary.

PSA-CAT D8R-FL 19-3-12 Pg. 9



|

o
Wa
-
ZE
Xz
L2
=£
Oz
o

S

s

14

g

3

O

<

D8

2 G

OT®w®

TENS)

Section 5 Assembly Complete

Pg. 10

PSA-CAT D8R-FL 19-3-12



i

(AUSTRALIA) PTY. LTO,

TPOWER STEP

PS-FRA-A01

Section 5.1 Main Frame & Mounting Assembly

See Parts List Pg. 12

FOLDING STAIRWAY

Cat D8R Dozer

(o) &) =R

N
PR\
)

N\
'u//// AT

.@ bﬂ/ﬁ,

O S B % E— %
0 Il/ﬂ\% / £~
/

o)
& ¢ ©
‘/ \ W‘!
= 7 /\4 =

€ \\
wl‘.c Y2 NN,

Pg. 11

PSA-CAT D8R-FL 19-3-12



FOLDING STAIRWAY

Cat D8R Dozer

TPOWER STEP

(AUSTRALIA) PTY. LTD,

|

Section 5.1 Main Frame and Mounting Assembly PS-FRA-A01
See Drawing Page 11

Item |Part No. Part Name Qty
1 (PS-FRA-B01 MAIN FRAME ASSEMBLY 1
2 |PS-ISO-C16 MOUNTING PLATES (Side & Front) 2
3 |PSA-D8R-C01 MOUNTING PLATE - ADD-ON 1
4 |PS-HRI-B03-01 HANDLE A 1
5 |PS-HRI-B03-02 HANDLE B 1
6 |PS-HRI-B02-03 HANDLE C 1
7 |PS-HRI-B03-04 HANDLE D 1
8 |PS-LOC-A06 NYLON STAIR GUIDE/PARK 2
9 |PS-LOC-B02 MOUNT BRACKET WELDMENT (Set) 2
10 (PS-21930A ISOLATOR ASSEMBLY 6
11 |PS-ISO-C01 ISOLATOR MOUNTING 6
12 |PS-LOC-C20 RUBBER BLOCK 2
13 [PS-STR-C48 BUFFER PAD 2
14 (CPS-M12X110ZP BOLT-M12 x 110 10
15 |[CPS-M12X25ZP BOLT-M12 x 25 4
16 [(CPS-M12X20ZP BOLT-M12 x 20 24
17 |(CPS-M10X90ZP BOLT-M10 x 90 8
18 |CPS-M10X60ZP BOLT-M10 x 60 4
19 [(CPS-M6X16ZP BOLT-M6 x 16-C/Sunk Head 8
20 |CPS-M12NN NUT-M12-NYLOC 34
21 |CPS-M10NZP NUT-M10 12
22 |CPS-M12WH WASHER-HARDENED-M12 52
23 |CPS-M10WH WASHER-HARDENED-M10 12

PSA-CAT D8R-FL 19-3-12 Pg. 12




o
Wa
-
ZE
s
E
=£
Oz
o
S

S

14

g
3
O
<
D8
2 G
OT®w®
TENS)

i

-A02

PS- STR

Section 5-2 Stair Assembly

See Parts List Page 14

Pg. 13

PSA-CAT D8R-FL 19-3-12



FOLDING STAIRWAY

"POWER STEP
Cat D8R Dozer (AUSTRALIA) PTY. LTD, } |
Section 5-2 Stair Assembly PS- STR-A02
See Drawing Page 13
Item |Part No. Part Name Qty

1 |[PS-STR-B03 STAIR FABRICATION (7 Tread) 1

2 |PS-STR-B05 ACTUATOR BEAM 1

3 [PS-STR-B04 STAIR HANDRAILS (Set- LH & RH) 2

4 |PS-63011 HYDRAULIC CYLINDER 1

5 |PS-23032 STAIR PIVOT PIN 2

6 |PS-22463 LADDER HINGE BUSH 2

7 |PS-LOC-C19 ROUND BAR 2

8 |- COLLAR (Unbrako 1x 1 5/8 x 5/8) 4

9 |PS-C23-045-06 BUSH-(Stair Actuator Beam) 2

10 [PS-STR-C48 BUFFER PAD (Rubber) 2

11 |PS-61006-2 GREASE NIPPLE-M6 2

12 |- SET SCREW-M6 2

13 [CPS-M12X25ZP BOLT-M12 x 25 12

14 |(CPS-M16X16ZP BOLT-M6 x 16 Cap screw C/Sunk 8

15 |CPS-M12WH WASHER-HARDENED-M12 12

PSA-CAT D8R-FL 19-3-12 Pg. 14




FOLDING STAIRWAY

Cat D8R Dozer

Section 5-3 Hydraulic Cylinder Assembly P/No. PS-63011-AH

TPOWER STEP

(AUSTRALIA) PTY. LTD, I‘ |

See Also Drawing Pg. 16

Item |Part No. Part Name Qty
1 |PS-63011 HYDRAULIC CYLINDER 9/16”UNO PORTS 1
- |PS-63011-SK SEAL KIT (NOT SHOWN) 1
- |PS-LOC-C19 PIN-TOP 1
- |PS-22468-03 WASHER 1

1A |CPS-M6X60SS BOLT-M6 x 60 ST/ST 2
1B |CPS-M6NN NUT-NYLOC-M6 S/S 2
1C |PS-61006-2 GREASE NIPPLE 1
2 |PS-63201 VALVE - PILOT OPERATED LOCKING 1
3 [PS-61159 FITTING - ELBOW-9/16” JIC 1
4 |PS-61154 FITTING - ELBOW- O RING 1/4BSPPx9/16”JIC 1
5 |[PS-61157 FITTING - O RING 1/4BSPPx 9/16”JIC 1
6 |PS-61158-0.040” FITTING - 0.040” RESTRICTION 90 DEG 1
7 |PS-61160-140MM |TUBE -140MM (Cut to size to fit) 1
8 |PS-60031-FT FERRULES 2
9 [PS-60051-2.8 HOSE- HYDR. (9/6”JIC SWIVEL FITTING 2.8M)| 2
10 (PS-61158-0.030" FITTING - 0.03” RESTRICTION 90 DEG 1
11 [PS-61145 FITTING 9/16 JIC SWIVEL 2

PSA-CAT D8R-FL 19-3-12

Pg. 15



FOLDING STAIRWAY h
Cat D8R Dozer Pﬁ}fﬂﬁ,‘jpﬁfﬂﬁp 1

Section 5-3 _Hydraulic Cylinder (Valve Diagram)

Double Acting Hydraulic System with
directional Control Valves and Cylinder

Lock Valves
24V DC Motor Hydraulic
Pum ~
/ \ \ _F
.
\ g ~_~ )' Resenoir

24 DC Directional

Control Valve AN /
\
(Pump Mounted) MV

Double Pilot Operated
V1 V2 Check Valve
(Cylinder Lock Valve)

C1

0.040” /A P |y 0.030°
Restriction /|' I\ Restriction

PSA-CAT D8R-FL 19-3-12 Pg. 16



FOLDING STAIRWAY h |
Cat D8R Dozer ! P{R?EEEELEP H

m———
—

Section 5-4 Power Pack PS-80103A-SLD
See Parts List Pg 19

Hoses shown
dotted

Pg. 17

PSA-CAT D8R-FL 19-3-12



FOLDING STAIRWAY |
Cat D8R Dozer rTP{RSVTgEEFﬁTEP H

Section 5-4 Power Pack PS-80103A-SLD
See Parts List Pg 19

View B

NOTE.

THE RELIEF PRESSURE OF THE POWERPACK IS TO BE SET TO 2800PSI.

IF THE POWERPACK IS REPLACED,THIS RELIEF PRESSURE WILL NEED TO BE
RESET USING INLINE GAUGES.

FAILURE TO DO SO MAY RESULT IN ACCIDENT OR INJURY

PSA-CAT D8R-FL 19-3-12 Pg. 18



FOLDING STAIRWAY
Cat D8R Dozer

TPOWER STEP

(AUSTRALIA) PTY. LTD,

|

Section 5-4 Power Pack PS-80103A-SLD

See Photos Pg 17 & 18

Item |Part No. Part Name Qty
1 ([PS-80103A-SLD POWER PACK ASSEMBLY 1
2 |PS-21107-METAL MOTOR ENCLOSURE- SEALED ST/ST 1
3 |PS-80103A POWER PACK 1

3A |PS-80103-CLAMP CLAMP ELECTRIC MOTOR 1
4 |PS-82415 AUDIBLE ALARM 1
5 |PS-84214 BRIDGE RECTIFIER 1
6 |PS-82492 SOLENOID 24V START MOTOR 1
7 |PS-60050-900MM 9/16” |HYDR. HOSES 9/16”JIC STRAIGHT SWIVEL 1

7A [PS-60050-900MM 7/16” [HYDR. HOSES 7/16”JIC STRAIGHT SWIVEL 1
8 |PS-61152 HYDRAULIC FITTING 9/16” 1

8A |PS-61150 HYDRAULIC FITTING 7/16” 1
9 |PS-61177 HYDRAULIC FITTING 9/16” 1

9A |PS-61176 HYDRAULIC FITTING 7/16” 1
10 (PS-84213 135A CIRCUIT BREAKER 1
11 |PS-84212 10A CIRCUIT BREAKER 1
12 (PS-84303 ISOLATION SWITCH 1
13 (PS-84303-B ISOLATION SWITCH BRACKET 1
14 (PS-1712080 SEALED WIRING BOX 1
15 (PS-73012 TOGGLE SWITCH KIT 1
16 |PS-82493 BATTERY FEED STUDS 2
17 (PS-HD10-5-16P 5 PIN SOCKET 1
18 (PS-HD10-5-16S 5 PIN PLUG 1
19 |PS-41010 DECAL-Battery Isolation 1
20 |PS-41011 DECAL-Battery Supply C/B-135A 1
21 (PS-41012 DECAL-Controller Supply C/B-10A 1
22 |(PS-41013 DECAL-Battery Supply-Posltive 1
23 |PS-41014 DECAL-Battery Supply-Negative 1
24 |PS-41023 DECAL-Up/Down 1
25 |(PS-41024 DECAL HYDRAULIC-HOSES 1
26 |PS-41041 DECAL OIL TANK 1
27 |PS-41019 DECAL BRIDGE RECTIFIER 1
28 |(PS-41017 DECAL SOLENOID 1
29 |PS-41018 DECAL ALARM 1
30 |PS-41016 DECAL RAISE/LOWER SWITCH 1
31 |PS-73010 RUBBER BOOT RED 6
32 |PS-73009 RUBBER BOOT BLACK 3
33 |PS-HD10-3-16P 3 PIN SOCKET (PARK BREAK) 1
34 |PS-HD10-5-16P 5 PIN SOCKET (AUTO-RAISE) 1
35 |PS-41032 DECAL AUTO-RAISE SOCKET 1

PSA-CAT D8R-FL 19-3-12

Pg. 19




FOLDING STAIRWAY h
Cat D8R Dozer Pﬁ}fﬂﬁ,‘jpﬁfﬂﬁp 1

Section 5-5 Electrical Controls Control Pendant Switch

Mounted on Handrail

P5-TT38

. HO RS PENDANT BWITCH HARRESS

& PN PLIPD

Proximity Switch Assembly
Mounted on Fixed Landing

Cab Harness & Equipment
Refer Wiring Harness Drawings

2 ACCESs| o)

STAIRWAY “=

PSA-CAT D8R-FL 19-3-12 Pg. 20



FOLDING STAIRWAY

1
"POWER STEP
Cat D8R Dozer [ (AUSTRALIA) PTY, LTD; H
Section 5-6 Electrical Controls
See Page 20
Item [Part No. Part Name Qty
1 |PS-73013 CONTROL PENDANT SWITCH 1
2 |ps-73013-B CONTROL PENDANT BRACKET 1
3 |Ps-75430 PROXIMITYSWITCH 1
4 |Ps-77005 HAND RAIL SWITCH HARNESS 1
5 |PsS-77004 PROXIMITY MAGNETIC SWITCH HARNESS 1
6 |PS-77002 CABIN BOX LED LIGHT INDICATOR 1
7 |Ps-77003 WIRING HARNESS 1

WARNING

LOW VOLTAGE BATTERIES WILL HARM THE FUNCTION
OF THE POWER PACK AND THE CONTROL SWITCHES.

DAMAGE RESULTING DUE TO LOW VOLTAGE
BATTERIES WILL VOID WARRANTY ON ALL
ELECTRICAL COMPONENTS.

PSA-CAT D8R-FL 19-3-12 Pg. 21



FOLDING STAIRWAY

Cat D8R Dozer

TPOWER STEP

]

(AUSTRALIA) PTY. LT,

Harness

iring

w

Section 5-5 Electrical Controls

B6uoq ww Qg7 xouddy
LINONGD 2F DN X314 SSNHWH

NOTHA = 0
Xwe - 4
0 -9
STUNIRYIL 3000 ¥N0T0D - *3LON

SSINUVH ONIIIM

Pg. 22

— J0ISNT SSIMRKH RN €
cf oW di L40ddNS 180
o 96-6-810H-Sd SMd
r NG 7 oMY SSMNH oM 3508 05 LL W4
e 101954 W £A19.-5d N/d SSNNH AMS LE12XM-5d0 V/d 9EL2X-50 V/d
HOLIAS 09 TL3NEWM TOTIEK (3] TOTTIx FOTTIR
(0 7 . g
YO (@) T E(N N
YOBLL N/d &) SUIALLD SHY M &0 0ISN]
SSINUH HOLIMS ALINIXOH OL NIGKD L pIT = o . mmnm
HOLING NId €
1182 V/d
IS4 N/d
VO30 SO 504
| S—
AlddNS NOI 2ZISNH-5d N/d [E12X9-5d0 N/d
e e
a.__..@e WNINEL
Jovds = NO HSNd
Jpe— N 9L2X-5d) N/d
OW AT8ESSY 3504 \
AISONOW CNOH
¥I7208 815-54) N/d
Z00LL N/d
(SSINHH ONY X08 HOLYOIONT)
10LL N/d
€004L N/d
20077 N/ NKOO/dN H30097 +—
100£L-Sd N/d
Bupnou] HOLYOIONI
TI0LL N/d 100£L N/d X0d e
00/, N/d SSOUIDH gvd vuO_QEOO ZHmGQ
€00LL N/d —
Z00/L N/d MNINTNL €———= 000.L N/d (X

PSA-CAT D8R-FL 19-3-12



FOLDING STAIRWAY h
Cat D8R Dozer P!?U::{EEIAR]F’%TEEP M

Section 5-5 Electrical Controls  Electrical Layout 1.

Q

YELLOW

g 2
8= =
; %i@ 85
278 Q[j: 55 < 3 2
= : %g EE )
%8 2k = N g5 Y
= E§§® H /] %s
B
£g { B=
g 2 —ore—
& E
833
: + :
E § \:L BE G |
r * o
B
%gg >~
o= Ecz ! S g
2| o gg5E [ 22 B2
s2az, T 2 I
N e “g = it
s | s e = HE
= i
=
ug
g
-
=2 = - 5 H “ =
" EREERE 3
g
HOOOOOOOO % |
, <~ 10 w0 ~ D E o
§ QOOQQ OO <moaouw § E § E
= £ oo\ | = &
—1 B\ o) B 2 8
10T 5 A B 2 2
" p==q e N, & = E @
)R ) S/ T
B\ /% Usye szoculs 5 B E 3
N e (2 —I["" Za b8 . B T
) (s el B3
p i _ sz=CEE-cBC ‘i
E¢ E GE{Z s B P
2 T : =5 THE R -
&= e2
2 5_.5.,' < E ggg - §§ >
g7E o S" " |4 | Bzsese o5 ee 28 S
g2t §S3338 8% B8F  9zS o
=5

PSA-CAT D8R-FL 19-3-12 Pg. 23



FOLDING STAIRWAY
Cat D8R Dozer

Section 5-5 Electrical Controls

CONNECTOR BOX
PS-1712080

TPOWER STEP

(AUSTRALIA) PTY. LTE,

1

Electrical Layout 2.

O5O RED/WHITE
OBO RED
070 BROWN
RS A, RAE i, A OO Op (O
N.0 CONTACTS
SPARE HAND RAIL SW. CREEN - SPARE OZ O
STEP DO YELLOW - DOWN 03 O
STEP UP BLUE - WP O4 O
GO SWITCH HARNESS (CABIN TO GO SWITCH) - P/N PS-77004
(CABIN INDICATOR LADDER UP/DOWN) 3 PIN PLUG CONNECTOR PINS
L

BLACK NO | TERMINAL N.C. CONTACT
BLACK - NO 2 TERMINAL N.0. CONTACT
(BRIDGE NO 1 AND NO 2 IN GO SW)

RED - NO 3 TERMINAL N.C. CONTACT
YELLOW NO 4 TERMINAL N.0. CONTACT

HAND RAIL SWITCH HARNESS (P/N 77010)
(HANDRAIL SW TO POWER PACK BOX)

COLOUR SV CONTACTS TERMINAL NO
RED/WHITE NO 1 NO 5
BLUE NO 2 NO 4
YELLOW NO 3 NO 3
GREEN NO 4 NO 2

PSA-CAT D8R-FL 19-3-12

OKER R/H QUTSIOE CAB
(B)

LENGTH 10m

) (HARNESS FLEX NO 12

(C)

5 PIN PLUG CONNECTOR PINS

MOTOR ENCLOSURE

(c)
0) LENGTH 10m

(B) (HARNESS FLEX NO 12
(A)

Pg. 24



FOLDING STAIRWAY
Cat D8R Dozer (AUSTRALIA) PTY. LTD,

TPOWER STEP

|

Section 5-5 Electrical Controls  Electrical Layout 3.

WIRING HARNESS

GO SHITCH - CABIN INDICATOR P/S-77002 SUPPLIED WITH CONNECTOR PN CPS-ACK2736
UP/DONN LIGHTS

N. C. : RED i BLACK

N.G. - YELLOW - BLACK :]LINKED
HOND CONTROL SWITCH - MOUNTED ON HANDRAILS - P/N 73013

PONER STEP WIRING HARNESS (10M) AND CONNECTIONS SUPPLIED

CONTACTS

i RED/WHITE : PONER SUPPLY

> BLUE : UP SHITCH

3 YELLOW ; DOWN SHITCH

s GREEN : START SOL MOTOR

[FRS POWER PACK
ONLY (SPARE)]

PENDANT SWITCH
STANDARD SWITCH WIRING AND CONNECTIONS

1 -
O P/N P5-77013

2
O

2 O
S

HARNESS AND CONNECTIONS SUPPLIED WITH SWITCH P/N 77013 (NOT REQUIREDT |

l POWER - GREEN
% HBWﬁwéJJ%CH i gﬁégﬁ [FRS PONER PACK SYSTEM ONLY]
4 START/S0L MOTOR - RED

PSA-CAT D8R-FL 19-3-12 Pg. 25



FOLDING STAIRWAY
Cat D8R Dozer

TPOWER STEP "

(AUSTRALIA) PTY. LTO, b

Material Kit supplied PS-P/PACK-ISO. KIT

LOCTITE 243 TO APPLY ON
HYDRAULIC TANK SCREWS

TANK PAD MADE OF
RUBBER

4 EACH RUBBER
MOUNTS WITH
HARDWARE

MALE & FEMALE 7/16
AND 9/16 HYDRAULIC
CAPS FOR THE HOSES

2 EACH 3/8" X 1 4" BOLTS

PSA-CAT D8R-FL 19-3-12

Pg. 26



